FWR]

New Technologies and Split Treatment Result in
Increased Production Capacity and Improved
System Performance for Clearwater

Colin Hobbs, Craig Montgomery, Jorge Arevalo, Fred Hemerick, and Lan-Anh Nguyen

he City of Clearwater (City) owns and op-
Terates the reverse osmosis (RO) water

treatment plant No. 1 (plant) that was
originally constructed in 2003. Similar to many
brackish water RO facilities, the City blends pre-
treated raw water with RO permeate to maximize
production while minimizing operational costs.
In the case of this plant, the City blends 1 mil gal
per day (mgd) of pretreated blend water with 2
mgd of RO permeate; however, the City’s potable
water demands exceeded the permitted capacity
of the plant. As such, the City relied on Pinellas
County to augment its potable water supplies.
Concerned with losing more control over the
treatment, quality, and cost of its potable water
supplies as demands increase, the City sought to
increase its potable water independence. To this
end, it retained the services of CDM Smith to in-
crease the production capacity of the plant by 50
percent.

While the consulting engineering firm that
originally designed the plant considered its future
expansion, CDM Smith’s vision of the expansion
differed significantly. Per the original design, ex-
pansion of the plant was predicated upon the in-

stallation of additional treatment units, includ-
ing two new dual-media pressure filter units, one
new membrane feed pump, one new RO train,
one new blended water transfer pump, and other
ancillary systems. As this approach simply called
for the duplication of existing treatment
processes, no improvements in plant perform-
ance or operational enhancements were expected.
Furthermore, in order to accommodate the new
membrane process equipment, extensive and
costly modifications to the existing pre-engi-
neered membrane process building would be re-
quired.

Following a comprehensive evaluation of
the existing plant, CDM Smith developed an al-
ternate approach to the expansion, one that fo-
cused on improving and enhancing plant
operations while simultaneously increasing its
production capacity. Through a series of exten-
sive studies designed to evaluate the performance
of various processes, an enhanced split-treatment
process emerged as the best approach to meet the
City’s needs. Unique features of this project in-
clude the implementation of a new arsenic ad-
sorption system, the use of new 440-sq-ft

Colin Hobbs, Ph.D., PE., BCEE, is senior
environmental engineer; Craig Montgomery,
PE., is senior environmental engineer; and
Jorge Arevalo, Ph.D., PE., is environmental
engineer with CDM Smith. Fred Hemerick is
water production coordinator and Lan-Anh
Nguyen, PE., is senior professional engineer
with City of Clearwater.

membrane elements to eliminate the necessity of
a new RO train and associated building modifi-
cations, and the elimination of the ferric chloride
coagulation process.

This article presents and discusses the orig-
inal treatment process, factors that were critical
to the success of the project, the approach to the
process performance studies, the data collected
throughout these studies, and the approach to the
design of the expansion. In addition, challenges
encountered and overcome throughout the
course of this project, lessons learned, and select
full-scale operating data will also be presented.

The reverse osmosis water treatment plant No. 1 arsenic adsorption system.

system.

66 July 2016 < Florida Water Resources Journal

The reverse osmosis water treatment plant No. 1 decant and residual holding



The feed, with expanded stainless manifolds, on the
reverse osmosis skids.

Original Treatment Process

The plant was originally designed and con-
structed to produce a maximum of 3 mgd of
potable water from brackish groundwater sup-
plies obtained from the Upper Floridan aquifer.
Water withdrawn from this region was character-
ized as mildly brackish (total dissolved solids con-
centration ranging from 600 mg/L to 1,000 mg/L)
with elevated concentrations of iron (0.3 to 0.5
mg/L), arsenic (20 to 40 ug/L), and total organic
carbon (2.4 to 3.9 mg/L). As such, the treatment
process was tailored to remove these specific con-
stituents and generally consisted of pretreatment
(prechlorination, coagulation, and pressure filtra-
tion); RO membrane treatment (antiscalant ad-
dition, dechlorination, cartridge filtration, and
RO); post-treatment (permeate pH adjustment,
blending, primary disinfection, corrosion control,
and secondary disinfection); and finished water
storage and high-service pumping (Figure 1).

Pretreatment

Prechlorination. Naturally occurring arsenic
in the native groundwater existed as undissoci-
ated arsenite (trivalent arsenic in the form of
H>AsOs) at ambient pH values. As the com-
pound’s neutral charge significantly hindered its
removal, the arsenite was oxidized to arsenate
(pentavalent arsenic in the form of either
H>AsOq or HAsO4*, dependent on pH) through
the addition of sodium hypochlorite (NaOCl),
which was injected into an above-grade section
of piping downstream of the raw water booster
pump station. Turbulence induced by fluid flow
through the piping system dispersed the chemi-
cal through the process stream. Plant staff esti-

The then-new membrane feed pumps.

mated the average and maximum sodium
hypochlorite dosages to be 2.5 mg/L as chlorine
(Cl) and 5.0 mg/L as Cl,, respectively, as limita-
tions of the instrumentation and control system
precluded the direct measurement of prechlori-
nation dosages.

Coagulation. The coagulation of oxidized ar-
senic was accomplished through the injection of
ferric chloride (FeCls) into an above-grade sec-
tion of piping downstream of the prechlorina-
tion sodium hypochlorite injection point, with
mixing accomplished by a static plate mixer. Un-
controlled flocculation occurred in the subse-
quent piping system and in the headspace of the
dual-media pressure filter vessels. Plant staff re-
ported the average and maximum ferric chloride
dosages to be 0.9 mg/L as FeCl;and 1.8 mg/L as
FeCls, respectively.

The new reverse osmosis cleaning pump.

Dual-Media Pressure Filtration. Arsenic-con-
taining ferric hydroxide floc particles were re-
moved from the process stream through four
12-ft-diameter pressure filters. Each vessel con-
sisted of 9 in. of support gravel, 32 in. of silica
sand, and 18 in. of anthracite. Through a series
of extensive studies, the City determined that
backwashing the pressure filters every 36 to 48
hours optimized the performance of the plant.
Backwashing the pressure filters at this frequency
prevented the breakthrough of turbidity, mini-
mized headloss development across the pressure
filters, extended the life of the cartridge filters,
and extended the operating time between chem-
ical cleaning events for the RO system.

When the plant was operated at its maxi-
mum permitted finished water production rate

Continued on page 68

From left to right: the four existing dual media filters, the arsenic adsorbers, the backwash holding tank, the

booster pumps, and decant system.

Florida Water Resources Journal ¢ July 2016 67



The modified and expanded reverse osmosis skids.

Continued from page 67

of 3 mgd, each of the four pressure filters oper-
ated at a filtration rate of 5.5 gal per minute
(gpm) per sq ft. This filtration rate increased to
7.3 gpm/sq ft when one filter was removed from
service for backwashing. Immediately following
the filtration process, the filtrate was divided into
two separate process streams: the blend stream,
which was directed to the blend tanks for blend-
ing with RO permeate; and the RO feed stream,
which was directed to the RO process for addi-
tional treatment.

Reverse Osmosis Membrane Treatment
Antiscalant Addition. The addition of a pro-
prietary antiscalant product (AWC A-102 Plus, as
offered by American Water Chemicals Inc.) prior
to membrane treatment reduced the potential for
sparingly soluble salts to precipitate within the RO
process. Antiscalant was injected into the RO feed
stream immediately upstream of an above-grade
stainless steel static mixer located within the
process bay of the membrane building. Plant staff
reported the average and maximum antiscalant
dosages to be 2.9 mg/L and 4.5 mg/L, respectively.
Both dosages were as 100 percent product.
Dechlorination. Any chlorine residual pres-
ent in the filtrate was eliminated prior to RO
membrane treatment through the addition of
sodium bisulfite (NaHSO3), which was injected
into the RO feed stream immediately upstream of
an above-grade stainless steel static mixer located
within the process bay of the membrane building.
Plant staff reported the average and maximum
sodium bisulfite dosages to be 2.7 mg/L as
NaHSO:s and 6.6 mg/L as NaHSOs, respectively.
Cartridge Filtration. Fine suspended solids
were removed from the RO feed stream through
cartridge filtration, which was provided by two
stainless steel cartridge filter vessels, each of

which was equipped with 86 cartridge filters (30
in. long and 2.5 in. in diameter) with a nominal
pore size of 1 micron. Cartridge filters were re-
moved and replaced when the differential pres-
sure across the filters reached approximately 5
pounds per sq in. (psi) to 7 psi which, for this fa-
cility, generally occurred on a monthly basis.
When the plant was operated at its maximum
permitted finished water production rate of 3
mgd, the cartridge filters operated at a filtration
rate of 3.45 gpm per 10 in. of filter length.

Reverse Osmosis. The RO process produced
a high-quality product water (i.e., permeate)
through the rejection and concentration of dis-
solved solids and dissolved organic carbon on the
feed/concentrate side of the membranes. This
process consisted of two, two-stage RO units,
each with a dedicated feed pump. Each feed
pump was designed to deliver 924 gpm to its RO
unit at a total dynamic head of 409 ft and was
equipped with a 150-horsepower (HP) motor
and a variable frequency drive. Each RO unit was
designed to produce a maximum of 1 mgd of
permeate at a recovery rate of 78 percent and
contained a total of 30 pressure vessels. The ves-
sels were arranged in a 22:8 array and each one
housed seven 400-sq-ft thin-film composite
membrane elements. The performance and pro-
ductivity of the RO units were maintained by pe-
riodic chemical cleaning events. Historically,
chemical cleaning events occurred on a monthly
basis. When the plant operated at its maximum
permitted finished water production rate of 3
mgd, each of the RO units operated at a flux rate
of 11.9 gal per sq ft of active membrane surface
area per day (gfd).

Post-Treatment
Permeate pH Adjustment. The reduction in
the corrosive nature of the permeate stream was

68 July 2016 < Florida Water Resources Journal

The new ground storage tanks.

accomplished, in part, through the addition of
sodium hydroxide (NaOH) and the subsequent
increase in pH. The sodium hydroxide was in-
jected into an elevated composite permeate
header within the process bay of the membrane
building; plant staff reported the average dosages
to be 7.5 mg/L. Limitations of the instrumenta-
tion and control system precluded the direct
measurement of the maximum sodium hydrox-
ide dosage; however, plant staff estimated the
maximum dosage to be 15 mg/L as NaOH.

Blending and Transfer Pumping. Blending of
RO permeate and pretreated blend water also re-
duced the corrosive nature of the permeate
stream. Blending occurred in two 10,000-gal
blend tanks, which were arranged in series. When
the plant operated at its maximum permitted fin-
ished water production rate of 3 mgd, the blend
tanks provided a theoretical hydraulic retention
time of 9.6 minutes. Transfer of the blended
water from the second blend tank to the ground
storage tank was provided by three end-suction
centrifugal transfer pumps. Each transfer pump
was designed to deliver 1,000 gpm at a total dy-
namic head of 47 ft and was equipped with a 20-